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TEST  REPORT

Equipment under Test: NETWORK CAMERA

Model Number: DS-2XM6756FWD-I

Manufacturer:_HanngmnlHikvisixﬁlDigital.Technology'Co.,
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National Computer Peripheral Equipment Quality Supervising Test Center

Test Report
No0:2018-1356
Model type DS-2XM6756FWD-
Product NETWORK CAMERA
Trademark HIKVISION
Hangzhou Hikvision Digital ,
E dB Testing T E
ntrusted By Feghnology Do ] esting Type ntrustment
Hangzhou Hikvision Digital
Manufacturer Sample Class | —
Technology Co., Ltd. i
Sample Origin | Delivered Delivery Date | 2018-05-26
Sample Number | One set Delivered by | Fu Meixia
Manufacture
S le Radix —— —_
ample Radix Hats
IEC 62262: 2002 Degrees of protection provided by enclosures for electrical
Test Standards
equipment against external mechanical impacts(IK code)
Test Items 1#: IK10 hammer test
This test proved that the DS-2XM6756FWD-I NETWORK CAMERA
manufactured by Hangzhou Hikvision Digital Technology Co Ltd complied with
TestResult | e Test Standard. p
ES
DS-2XM6756FWD-| DS-2XM6736FWD-IS xﬁ%ﬁﬂ%m&yﬁy
DS-2XM6726FWD-IS DS-2XM6726FWD-IM/ND DS- 56FWD-IM
DS-2XM6756FWD-IM/ND DS-2XM6736FWD-I DS-2XM6756FWD-IS
Remark DS-2XM6736FWD-IM DS-2XM6726FWD-IM DS-2XM6736FWD-IM/ND

DS-2XM67XYZUV-ABCDEF

Above models use the same structure and material, the IK level exactly the

same, the only differences is the Internal movement and software configuration.

Approved by: Jﬂf;ﬂ'}ﬁ/ Checked by: [) W Chief tester: %,‘h/l"'
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Test Site

National Computer Peripheral Equipment Quality Supervising Test Center

Test Date

2018-05-26

SIN Description

Model

No.

Cal due

1 Falling ball impact test machine

LQ—001

HJ0057

2019-02-09

Main

Testing
Equipments

and
Instruments

Sample
Number

1#: 182342556

Distribution Of
Sample

1#: 1IK10 hammer test

Remark

Climatic conditions:
Ambient temperature: 23.5°C
Relative humidity: 55%

Atmospheric pressure: 102kPa
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2018-1356
Result
Test ltems Technical specifications
1#
Impact hammer weight : 5kg(Equivalent to 20J impact energy)
Test height: 400mm
Number of tests : 3
IK10 hammer
Pass
test
Test mode: free fall
Test position: the protective cover for lens
After the test, there is no damage on the structure.
Remark Test pictures please refer to the following page.

Tester: Xu Yangkun Wang Jue
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EUT picture

L g s ottt
Before the test During the test After the test

The lens is intact
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NOTES

1. Reports with no signet of “test report” or that of the
inspect institute are all invalid.

2. Partial copy of this report is forbidden. Entire copy of the
report without signet is invalid.

3. Report with no approval are invalid.

4. Altered report is invalid.

5. If any disagreement on this report, a written claim is
requested to be submit to the institute within 15days on
receipt of the report.

6. Generally, authorized inspection is only responsible for the

samples inspected.

Address: 316#, Jiang Hong South Road, Hangzhou, China
Tel: +86 571 88278723 +86 H71 88828284

Fax: +86 b71 88366821

P. 0. Box: 1215#, Hangzhou, China

Zip Code: 310052

E-mail: wangwx@ksign.cn

WEB: www. ksign.cn



